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The following sample(s) was/were submitted and identified by/on behalf of the applicant as :

Sample Submitted By :  MASTER PLAN INDUSTRY CO., LTD.

Sample Description :  RUBBER BOOT FOR A127 & A134

Style/ltem No. i A135

Manufacturer/\VVendor : MASTER PLAN INDUSTRY CO., LTD.

Country of Origin :  TAIWAN

Sample Receiving Date : 2018/03/22

Testing Period : 2018/03/22 TO 2018/03/30

Test Requested : As specified by client, the sample(s) was/were tested with reference to Public Law 110-314

(Consumer Product Safety Improvement Act of 2008, CPSIA). Please refer to result table
for testing item(s).

Test Result(s) : Please refer to following pages.
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Test Result(s)
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PART NAME No.1 : BLACK RUBBER
PASS
Test | Resul
Setionis] Unit Method MDL el ] OPSIA
No.1 Limit

BBP (Benzyl butyl phthalate) (CAS % 0.01 n.d. 0.1
No.: 85-68-7)
DBP (Dibutyl phthalate) (CAS No.: % 0.01 n.d. 0.1
84-74-2)
DEHP (Di- (2-ethylhexyl) phthalate) % ] 0.01 n.d. 0.1
(CAS No.: 117-81-7) With reference to CPSC-CH-
DIDP (Di-isodecyl phthaiate) (CAS | % ﬂgol'ggigiogo)éé?;'és's 0.01 nd. 0.1
No.: 26761-40-0; 68515-49-1) P y
DINP (Diisononyl phthalate) (CAS % 0.01 n.d. 0.1
No.: 28553-12-0; 68515-48-0)
DNOP (Di-n-octyl phthalate) (CAS % 0.01 n.d. 0.1
No.: 117-84-0)
Note :

1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected

3. MDL = Method Detection Limit
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* The tested sample / part is marked by an arrow if it's shown on the photo. *
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** End of Report **
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